Stock Height 4-Link
Rear Air Ride
Installation Manual

- 2021+ Ford F150




Kelderman 4-Link Air Ride

- Contents
= Kt NUMDBETS. ..ottt (3)
= INtrOdUCHION ..t (4)
= SAfELY e (5)
- Suspension Removal ........cccoveevevreccirevienneenee e, (6)
- Air Ride Installation........ccceeceeeeeeccnne e, (7)
= DraWINgS...ooecrieeeeente et e ere e (18)
= SChEMALICS. vttt (28)
- Owner Responsibilities.......c.ccccoeeverereiececeeceeene. (32)

- Contact Information......ccceeeveeeeereeveeveeneeereceeenne. (34)



Kit Numbers

- This installation manual covers the following air ride kits.

Kit Number Description
10011486 Kit - Stock Height - 4-Link Rear - Ring Gear 9.75" (EGPAFO) :
2021+ Ford F150 Pickup - Stock Height 4-Link Rear
10013624 Kit - Stock Height - 4-Link Rear - Ring Gear 8.8" (EGPAEOQ) :
2021+ Ford F150 Pickup - Stock Height 4-Link Rear




Introduction

Important
It is important that the entire installation instructions be read thoroughly before
proceeding with installation.

Product Installer Responsibilities
Installer is responsible for installing this product in accordance with Kelderman Mfg.
Inc. specifications and installation instructions.

Installer is responsible for providing proper installation of vehicle components and
attachments as well as required or necessary clearance for suspension components,
axles, wheels, tires, and other vehicle components to ensure a safe and sound
installation and operation of this product.

Product Owner Responsibilities

Owner is solely responsible for pre-operation inspection, periodic inspections,
maintenance, and use of the product as specified by Kelderman Mfg. Inc. Of
particular importance is the re-torque of fasteners. This re-torque must be
performed within 90 days or 1000 miles of this product being put into service.

Definition of Terms
- Warning: Indicates a potentially hazardous situation which, if not avoided,
could result in death or serious injury.
- Caution: A potential hazardous situation may result in property damage.
- Note: Provide information or suggestions that help correctly perform a task.
- Torque: When italicized “torque” alerts the installer to tighten fasteners to a
specified value.



Safety

Your Safety and the Safety of Others is Very Important.
Read and understand all safety precautions and instructions before installing this

product.

CAUTION: Trucks Equipped with Parking Sensors or Other Like Devices.
Relocation of these devices will alter the field of view. It is the responsibility of the

owner to understand how these changes affect the operation of these systems.

WARNING: Careless Installation Can Result in Serious Injury or
Property Damage

Wear eye protection.

Disconnect the battery before doing any work on the vehicle.

Work on flat level ground.

Ensure truck is properly supported by jack stands. Never work under a
vehicle supported only by hydraulic jacks.

Take precautions when lifting product. Due to the size and weight of this
product three people are recommended for installation.

Never work directly under the product until it has been securely fastened to
the vehicle.

Avoid sharp, hot, and moving components when routing electrical cables.

If drilling inspect both sides of the surface and remove/relocate any objects
located in the way.

Ensure all bolts are properly tightened before driving.



Suspension Removal

1: Before starting the removal process, take some time to examine the muffler and tail
section of the exhaust to see if these need to be replaced as you will be required to
drop the tail section during the removal and assembly processes.

2: Next, measure the pinion angle and record it. This is important because you will need
to put the axle back to this measurement after installation. See figure 1.

Pinion angle

Tools/Equipment needed: Floor jack, grinder with cut off wheel, wrenches/sockets, impact gun

3: Drop the spare tire and remove from the truck.




4: Take the following measurements for future reference. You will need to refer to these
measurements to adjust the suspension system. See figure 2 below.

F WHEEL BASE DIMENSION —|

CENTERING DIMENSION 2

] ;

[ 1 A

" FRAME TO GROUND

CENTERING DIMENSION 1

l

WHEEL BASE DIMENSION

8: Remove the bolt on passenger side of tailgate and unplug harness attached to tailgate




6: Remove the tailgate and set aside.

7: Unplug harnesses behind bumper before removing bumper/truck bed.
There will be harnesses attached to the truck bed with ties that will need to be cut off.




Remove bumper and har

dware. Keep bumper hardware as they will be required later.



fI: Remove bed from truck. Make sure to push fuel filler neck through rubber gasket

during removal.

12: Remove rear fuel tank strap & remove fuel tank to allow clearance to remove front leaf
k.)

spring bolt (Note: best to have minimal gas in the fuel tan
N h




B8: Jack up the rear of the truck until weight is taken off the leaf springs. (Note: Use a block
or extension if height maximizes jack height.)

11: Remov

7Y

e front driver side leaf spring bolt. (Note: Bolt may have to be cut off and
replaced. (Recommended to use cut off wheel on a 4” grinder).




16: Remove bolts on the tail section of the exhaust to drop muffler & tailpipe to allow for
clearance to remove passenger side front leaf spring bolt.

16: Remove passenger side front leaf spring bolt. (Note: Keep all leaf spring bolts for later
install.)




17: Remove both rear leaf spring bolts, shackle mount & shackle mount bolts.

18: Fuel tank can be bolted back in place but leave exhaust loose during install process

19: Remove ride height sensor from driver side leaf spring & frame. Remove the bracket

attached to axle mount before taking off bolts on the axle.




l ]
24: Un-install is now complete & install can now be started.



Air Ride Installation

- Open every box and locate all parts. There are several smaller bushing pieces and
bolts that are packaged separately inside the main box.

NOTE: All of the bolts in this kit use a flat washer on each side of the bolt.
NOTE: Snug all bolts but do not tighten until the entire kit is installed
NOTE: Best practice to keep a jack under rear differential during install

Tools/Equipment needed: Jack stand/Floor Jack, wrenches/sockets, impact gun, needle nose
vise grip, bendable telescoping magnet



TEM RO, | PART HLMBER DESCRIFTION QrY
Weldmenis
10010410 il - Sicde Flale 'Weld Hul Tab
2 10010747 Traiding Arm Broce
3 10010768 Webkdmenl - End Link Weld MNul Tab
4 10010874 Wealdmen - Side Plale 'Weld Hul Tab
5 100109310 Flale I Spacer
& 10011501 Weldrnenl - [PS) Upper Bog Mount w/FHB Mour!
r 10011508 Weldment - Canioge Boll £ Weld Nut Flag 2
FParts
B 10004337 174" - Rernowable Lower Bag
Furchased Farfs
¥ BODI2-211% Frestane 2119
L] BO14B KW2L11-35 - $0° Blbow, 38" x 1/4-18 HPT
Hardware
12004 Hex Bolt - 17713 1-1/2" - GRS - T 3
12 Hex B 1 T-20x 3 - GRE- Y1
13 12216 Hex Boll - 3F-14% 1-1/2 - GRS - I 2
14 Hex Boll - 3/B™24 x 1147 - GRE - Y1 5
15 Hex Bolf - 3/B"-1é6x T I 2
14 ol W'aesiher USS - 177" - GRE - YT 3
17 Flat Washer SAF - 3/8" - GRE - YT 12
1a Flal Washer SAE GRE-YI 4
3] 3B - GRA - YT &
20 Spiit Leck Washer - 34" - GRS - ¥I
21 Top Delored Thieod Lock MUl - 3/B%1&4- GRS -1 2
e Top Di v Lock Hul - 1/2-13- GRS -1
23 Tog Detborfed Thread Lock Mut - 3/8°-24 - GRE - Y1 3
24 T Distoried Thrsad Lock Mul - 1/2°-20 - GRE - Y1
25 Hew Mul - 1/F-20 - GRE - Y7
24 Jarn Nut BHT - 37414 - GRS - 2
n Carriage Boll - 1/F-13x T - GRS -1
28 Carmicage Bolk: 3/8-14x 1-1/4" - GRS -1 2
= Wosher USS - 374" - GRB - YZ
30 Vodlivar LSS - 38" - GRB - Y1 2
31 Splil Les=k Wiaher - 1/ - GEE - YT 2
m - A [oororscuscevewc | 112 [Appesdmate Weight =25.12 s
PARTL SPECSE: Sae Diowings
D:.mﬂ_.-,:_.rm.umwvmn. CESCRIFTON: Assemiby - Upper Bog Flate w/FHE Mownl [P3)
DRSS I MCHES
_dummhw_mmnm_ FrioECT: 2021+ Ford F150 Fickup - Stock Height 4-Link Rear
SRR o
EEY | ECH CHANGE DESCRIFTION i T Deg = .5 [CESIGH BY Troy Andersen DATE: 72072023 SHEET 1 OF 2




% T=]- A [oomorscawscewnc | 102 [Acoeosimote Weight <2512 s
iEETN
UMLESS

FAATL SPECS: Sae Diowings
. [DESCRIFTION: .
g sPec. Aszemiby - Upper Baog Plate w/PHE Mouni (PS)
S0 JOUERANCES  pRouecT: 2021+ Fard F150 Fickup - Stock Height 4-Link Rear
AN e 030 = 3
XXX .00 3
théuut. ez FART HUREER: 10011500 |
a1

mev | ECH CHANGE DESCRIPIION o | owaE

""" |GERCH BV Ty Andwnon CatE: 7/20/2023 [ “ [SHEET2 OF 2

1: Install upper bag mount (Part #10011501) to the frame & install factory bump stop bolt
to underside of plate.




2: Next step will consist of fishing the weld nut tabs through the frame to securely attach

Weld Tab #’s

A: #10010610
B: #10010747
C: #10010876
D: #10011508

E: #10011508/10010931

Recommended to use a bendable

Fish item #10010610 through the
opening (#1)

telescoping magnet or wire magnet to
help to place the weld tabs in their
intended location



(2) Hex bolt 3/8”-16 x 2”
(2) 3/8” split lock washer

(2) 3/8” flat washer

(B) Must come in
from back side of
the frame

NOTE: Recommended
way to hold weld tab is to
use a needle nose vise (1) %” flat washer

(2) Hex bolt %-13 x 1-1/2”




"Fish‘througﬁ
o . -
frame opening #2

Use weld nut side
for this hole

—

(1) Hex Bolt 3/8”-16 x 1-1/2”
(1) 3/8” Split Lock Washer

(1) 3/8” Flat Washer

C

Fish through frame
opening #1

(1) Hex Bolt 3/8”-24 x 1-1/2”
(1) 3/8” Split Lock Washer

(1) 3/8” Flat Washer




Fish through frame opening #1
Use square hole side orientation

Carriage bolt & hole spacer will
need to face out from the frame

See image below

Install 10010931 after (E) 10011508
before install side plate weldment




ﬁish through frame opening #3
Iltem #100107/68 |

§ (1) HexBolt %-13 x 1-1/2”

(1) %" Flat Washer

3: Follow same procedures with driver side weldment (10011495).



TTE NO. PART HUMBER CRIPTION Gy
Weldmenfs
1 Welckrien! - Side P
2 1 - Tresling Asn B
3 ‘Wealkdrmer Wisld Mut Tan
4 Weldmen ! - Sidh
5 Weldmen! - Upper Bag Mount [D5]
& Weldrnent - Comioge Boll & Weid MNut fliog 2
a
Furchased Paris
? 800122119 fewve 2119
10 D148 KVaLLL 07 Elow, 3/ x 1/4-18
Hardware
1 12006 Hex Boll - 17213 1-1/7 - GRS 3
12 12021 Hex Ball - 172720 % 3 - GRE - YZ
13 12210 Hex Bolt - 3816 x ) 2
14 12217 Hex Belt - 3/8-24 1 1-1/2 2
15 2
3
&
&
21 F: 2
Top Distared Thread Lock Mut i
Tep Delerted Thraad Lack Ml Y2
24 Hex Nut - 17220 - GRE - Y1
35 Jaarn Kt RHT - 374
% Ceariesge Bolt - 1/2-1
27 Conioge Boll: 3,816 1-1/4" - GRS - I 2
28 Fieat Washer IS5
13002 Fiat Washer LSS 2
n A Jeorcrscascesmc [ 10z [appeosimote weignt = B
[MATL SPECS:
CriEEWEE spec, [BesCRFTION: Assemiby - Upper Bag Mount (DS)
DAMME. N INCHES
“DESE_E%;:H FroEcT: 2021+ Ford F150 Bckup - Stock Height 4.Link kear
m.x_::%:cug. Elﬂy FART HURAZER: 1001 1494 i
=T CrancE DescRPTON [T | o Dég s CEsiGr 61 Troy Andersen Cate: 772172023 | SHEET1 OF 2

A Joowctscuromwnc | 102 | Acprodmate Weigh = I

=

Jpaar specs:

wEss
CTHEPWEE SPEC.

R B BLHE

[PESCRFTICH: Assemiby - Upper Bag Mount (DS)

S0, TOLERANCES
5 8 0en

s

=

= CHANGE DESCRIPRON

e
=

TalE

[FRo£CT: 2021+ Ford F150 Fickup - Stock Height d-Link beor

[PART HUZER: 1001
[DESIGH 2 Tray Andduen.

SHEET2 OF 2




ITEM NO. | PART NUMBER DESCRIPTION Qry.

Weldments

I 10010670 Weldment - Trailing Arm Mount (DS) |

2 10010747 Weldment - Trailing Arm Brace Weld Nut Tab 4

Parfs

3 10010758 Plote - 7ga - Traidling Arm Brace (DS} - w/Bends 1
Hardware

4 12006 Hex Bolt - 1/2"-13x 1-1/2°- GR5 -2 4

5 12405 Hex Bolt - 5/8"-18x 1-1/2'- GR8 - YZ 1

4 12423 Hex Bolt - 5/8"-18 x 3-1/2'- GR8 - YZ 2

7 13024 Flat Washer SAE - 1/2" - GR8 - YZ 4

8 13026 Flat Washer SAE - 5/8" - GR8 - YZ 5

9 13126 Top Distorted Thread Lock Nut - 5/87-18 - GRS - YZ 2

m ﬂl A _uu:QﬁEn?s..n— 18 _éu&.ﬁaiog_p;_-_f

3 MATL SPECS: See Diawings

UNLESS
DESCRIPTION: "
@.@ﬁm SPEC. Assemiby - (DS) Trailing Arm Mount

ST0. TOLERANCES  lopr £07: 20152020 Ford F150 Pickup

10 PART NUMZER: 10010760
DESIGN BY Troy Andersen DATE: 7/21/2023

REV | ECN CHANGE DESCRIPIION s DATE Deg. e

‘|SHEET 1 OF 1




4: Install trailing arm mounts (10010750 & 10010670) to factory front leaf spring mounts.
Note: Use factory bolt for rear hole & front hole uses (2) hex bolt 5/8-18”" x 1-1/2” &
5/8” split lock and flat washer. (Note: It’s a tight fit where factory bolt goes through and

may require a pass through with a drill bit.)

Factory
Hardware

Provided
hardware

o

8: Install trailing arm brace to both sides (10010758 & 10010762)
These plates bolt to trailing arm mounts (10010750 & 10010670) & upper bag

mounts (10011495 & 10011501)

(4) Hex bolt 3/8-16" x 1”
(4) 3/8” flat washer

(4) 3/8” Split Lock




6: Insert trailing arm brace weld nut tab through openings in brace plate.

. . . . . #10010747
Note: Install is easier with a needle nose vise grip

Wahfiexbolt 213" x 1-1/2” | alling weld nut tab
(4) 1/2” Yiat washer

(4)1/2” Split Lock




7: Install trailing arms (10010667) to trailing arm mount & trailing arm brace on both sides
- Also both end links (25008) can be installed, leave bottom un-bolted as shown.

& ' i

."'"

25008

(2) Hex bolt 5/8-18" x 3-1/2”
. (2) 5/8” flat washer

(2) 5/8” -18 Lock Nut

~ 10010667

NOTE: Follow procedures for passenger side before moving to next step.



ITEM NO_| PART NUMBER DESCRIPTION Qry.

Weldments

1 100104610 Weldment - Side Plate Weld Nut Tak 2

2 10010659 Weldment - PHB Frame Brace 1

Partfs

3 10012035 Plate - 1/4" - 5/8" ID x 2-1/4" OD Washer (PHB) 2
Hardware

4 12214 Hex Bolt - 3/8™-16x 1-1/2'- GRS -1 2

5 12220 Hex Bolt - 3/8-16 x 2" - GR5-1 2

& 12427 Hex Bolt- 5/8-18x 4"- GRB-YL 1

7 13022 Flat Washer SAE - 3/8" - GR8- Y1 4

8 13024 Flat Washer SAE - 5/8" - GR8 - YL 2

9 13044 Split Lock Washer - 3/8" - GR&-YZ 4

10 13126 Top Distorted Thread Lock Mut - 5/8-18 - GRE - Y1 1

. C
® C

A Jooreseusoewns] 18 [Approdmate Weight = lbs

o

(MAATL SPECS:

LMLESS
OTHERWISE SPEC.

DESCRIFTION: Assemlby - PFanhard Bar Drop Bracket

DUMME. I INCRES
ST, TOLERANCES ) i i i
ey PRCJECT: 2015-2020 Ford F150 Pickup - Stock Height 4-Link Rea
rr.-nélgﬂl'ﬁ 10, [PART NUMBER:10010938 ErrTera
EREED CHANGE DESCRFTION Ch | DATE Geg 2 X DESIGH Yoy Anderson DaTE: 3/14/2022 |SEASRlinsty | SHEET 1 OF 1

'16” X 2"

(4)3/8" Flat washer

(4) 3/8 Split Lock washer




Install Panhard Bar Frame Brace (10010659) to inside of passenger side frame.

The exhaust
tube will need to
be pushed out to
fit pan hard bar
brace in.

Fish weld tabs through opening in frame as shown

10010610

NOTE: Telescoping magnet is recommended when fishing weld nut.



LPhOhp@E 0@ o8 O
Panhard Bar Brace (#10010659) bolts to
PS Upper Bag Mount (#10011501)

(3) Hex bolt 3/8-24" x 1-1/2”

(6) 3/8” Flat washer

(3) 3/8-24” Lock nut

9: Install lower bag mounts DS/PS (10010702-DS/10010764-PS)




ITEM NO. | PART NUMBER DESCRIPTION QTY.
Weldments
1 10010712 Weldment - Sway Bar Bushing Mount 1
2 10010754 Weldment - (P5) Lower Bag Mount 1
Parts
3 11551 Plate - 1/4°- 1.5°0D x 53" ID x 1/4° 4
4 10010857 Plate - 1/4" - Adjuster Anti Cut Washer 4
Furchased Parfs
5 80073 Ball Stud - 39" Dia - 5/16™18 Thread 1
4 80318 Specialty Products .Compcmy - Eccentric Bolt Kit - 5/8*-11 2
x 4-1/2" (2 Bolts w/Hardware)
Hardware
7 12045 Hex Bolt - 1/2-20 x &" - GR§ - YT 4
8 12053 “20x 7 &-YT 2
? 12211 -3/8-24x1" 6-YI 2
10 13022 Hat Washer SAE - 3/8"- GRB - YL 4
11 13024 Hat Washer SAE - 1/2"- GRB - YL 4
12 13050 1/2" Lock Washer é
13 13101 Top Distorted Thread Lock Nut - 5/18™18 - GRS -7 1
14 13122 Top Distorted Thread Lock Mut - 3/8™-24 - GRS - YL 2
16 13175 Hex Nut High - 1/2-20 - GRS - YZ 6
= A [oorcrscusomnec | 1@ | Approdmate weght =26.01 ibs
%M, [MATLSPECE: S00 Drowings
UNLESS
QIUEEWSESpEC  |DESCRITION: Assemiby - (FS) Lower Bag Flate / Axie Clamp
0. {aﬁw‘-“ PROIECT: 2015-2020 Ford F150 Fickup
ik 200
10 [PagrsuneE10010803
wEV | ECN CHANGE DESCRIPTION i DATE [DESGH BY:Troy Andenon DATE: 3/14/2022 |

NOTE: Line up stud on lower bag mount
with hole shown on axle tube mount.




10: Install OEM casting axle clamps to underside of axle tube & bolt with lower bag mount.

(4) Hex bolt %-20" x 7”
(4) %” Flat washers

(4) Washer plate (11551)
(4) %" Split Lock washers
(4) High Hex Nut %-20"

(1) OEM cast axle clamp

OEM cast axle clamp

'
}

fI: Install sway bar bushing mount (10010712) to underside of axle tube.

(2) Hex bolt %-20" x 7”
(4) %" Flat washers
(2) %" Split Lock washers

(2) High Hex Nut %-20"




12: Follow same procedures for DS Lower bag plate (10010702)/axle clamp (10010712)
installation.
18: Remove bolts from rear differential cover.

:».‘ ‘_:'.‘ .-‘: '-," ‘. 3 4 .
Remove bolt on the lower portion of the rear differential & replace with stud bolt
removed from the cover. Wire harness end will need to be mounted to this for
stability.




ITEM NO.| PART NUMBER DESCRIPTION QTY.
Weldments
1 10010708 Weldment - Differential PHB Bracket 1
Parts
2 10010733 Flate - 7ga - Differential Cover Spacer 1
3 10010857 Plate - 1/4" - Adjuster Anfi Cut Washer 2
Purchased Parts
4 80318 Specialty Preducts Company - Eccentric Bolt Kit - 5/8-11 x 4-1/2" (2 Bolts w/Hardware) 1
Hardware
13021 Flat Washer SAE- 5/16"- GR8- Y1 4
13024 Flot Washer SAE- 1/2"- GRE - YI 2
13044 Split Lock Washer - 5/16" - GR8 - YI 4
13050 1/2" Lock Washer 2
13144 Hex Mut - 1/2-13-GR5-1 2
13306 Hex Belt- 5/16~18x 1"- GR3-1 4
13804 U-BOLT - 1/2-13 X 3 5/8"-7" GR8 1
1 b
10
=]~ A Joons [ e FEr Weight =11.01 Ibs
[MATLSPECS: Son Drowings
oneiwitspee [oEscRITION: assembily - Differenfial FHE Bracket
DIMME. N INCHES
3‘“;2%‘}01535 PROJECT: 2015-2020 Ford F150 Fickup - Stock Height 4-Link Rea:
ru;é;:’i’.ﬁlﬁar PART HUMSER: 10010784 & e
kEv | ECH CHANGE DESCRPTION TR | DaTE Deg 2 5 [DESGH B Tray Anderson DATE: 3/14/2022 | SHEET 1 OF 1

14: Install differential cover spacer (10010733) to existing differential cover holes.

Install Differential PHB Bracket Weldment (10010708) over the spacer & line up holes.

Note: All holes should line up before bolting




(4) Hex bolt 5/16-18” x 1”
(4) 5/16” Flat washers

(2) 5/16” Split Lock washers

(1) U-bolt 1/2-13” x 3-5/8”-7"
(2) 1/2” Flat washers
(2) 1/2” Split Lock washers

(2) Hex nut %-13”




18: Attach air bag to removeable lower bag plate (10006339). Then attach to upper bag
mount (10011495).

(1) Hex bolt %-13” x 1-1/2" (1) Jam Nut %”-16 (1) Hex Nut %”-20
(1) " USS flat washer (1) %” Flat Washer (1) %" Flat Washer
(1) " Split lock washer (1) %” Split Lock Washer (1) 5" Split Lock Washer



16: Lower the truck to attach Lower Bag Plate (10006339) to DS Lower Bag Mount
(10010702).

.

(2) Carriage Bolt 3/8”-16 x 1/1/4”
(2) 3/8” USS Flat Washer
(2) 3/8” Hex Nut

17: Follow same procedures for passenger side bag installation.

18: Attach Trailing Arms (10010667) to DS Lower Bag Mounts (10010702). Install eccentric

bolt kit as shown in image below. (NOTE: The bolts cannot be in dead center because of
flat on the bolt.)

_ . The eccentric bolt kit will give +/- 2 degrees of adjustability.
80318 — Eccentric Bolt Kit Adjust eccentric bolts to change the angle of the pinion.



20:

Follow the same procedure for passenger side Trailing Arms & Lower Bag Mount.

Install Panhard Bar (10010667) to PHB frame brace (10010659) & Differential PHB
bracket (10010708). Install eccentric bolt kit as shown in image below. (NOTE: The bolts
cannot be in dead center because of flat on the bolt.)

80318 — 5/8” Eccentric Bolt Kit

The eccentric bolt kit will give
+/- 2 degrees of adjustability.
Adjust eccentric bolts to
change the angle of the pinion.

(1) Hex Bolt 5/8”-18 x 4”
(2) 5/8” Flat Washer

(1) 5/8”-18 Lock Nut

Panhard Bar should be level with the axle




21: Attach sway bar bushings (80271/80273) to sway bar bushing mounts (10010712) both
sides.

80271/80273

i
(2) Hex Bolt 3/8”-24 x 1”

(4) 3/8” Flat Washer

(2) 3/8”-24 Lock Nut

Attach sway bar ends to sway bar end links (25008) on both sides.



(2) Hex Bolt 3/8”-24 x 1”
(4) 3/8” Flat Washer

(2) 3/8”-24 Lock Nut

22 Install shocks (10153). Shocks will use factory shock mounts & hardware.

NOTE: Attach shock reservoir to shock using bracket included with the shocks.




23: Attach the tank brackets (10011564) to frame & bolt on air tank.

NOTE: The bumper should be attached back to the truck at this point.

Uses factory leaf spring bolt & nut

Uses factory bumper bolts & nuts Mount lines up with factory
bracket for rear leaf spring on PS

(4) Hex Bolt 3/8”-16 x 1”
(8) 3/8” Flat Washer

(4) 3/8”-16 Lock Nut




ITEM NO. | PART MUMBER DESCRIPTION QTY.
FParts -
1 10011520 Plate - 11ga - 3 Gal Air Tank Bracket - w/Bends 1
m 2 10011522 DOM-1-1/Z°0D x 3/4° 1D x 1 72" L - Air Tank Spring Perch Bushing 1
ﬂ | ~ 3 100115464 Plate - 11ga - 2.5gal Aluminum Tank 90° Bracket - w/Bends 2
! 6 4 10011573 DOM- 1-1/Z'OD x 3/4" ID x 1/2' L - Air Tank Spring Perch Bushing 1
|

[ % Furchased Farts -
10011563 Airlift - 5 Port - 2.5 Gallon - Aluminum Raw 1

Hardware -

12210 Hex Bolt - 3/8~16x 1"- GRS -1 8

13022 Flat Washer SAE - 3/8" - GRB - YI 14

= A _Ezo.un...r,_.._.....s_zn.._ 18 Tuﬂ.ﬁ&...ﬁ-n:.nﬁ_.‘_nuwaa-#
BRI JMATLSPECE: Sou Drowings

LMLESS . _
CTHERWEE SPEC.  |DESCRIFTION: Assemiby - 3 Gaol Air Tank Speing Perch Bracket
DirarES, I CHES
S0 TOLERANCES  |p2OJECT: 2015-2020 Ford F150 Pickup & 2021+ Ford F150 Fickup|

XK 2080 ]

pp OK 00 [pART NUMBER:10011521 BT

O, S

KBy | ECH CHANGE DESCRPTION R | DamE Deg x 55 DESGH BTy Anderson DaTE: 3/14/2022 |Ha2asrtmt Bl | SHEET 1 OF 1




24: Attach the compressor, solenoid, manifold block & dryer to the bracket

Manifold Block Solenoid

Gompressor
(4) %-20 Vibration Isolator

,,,,,,

\ Dryer

26: Follow included instructions on how to wire compressor kit together.

26: Attach front cover plate & bolt on rear bracket to attach to the bumper.

(7) %4”-20 x %” Hex Bolt (4) %”-20 x 1” Hex Bolt (3) M10-1.5 Hex Bolt

(7) %" Split Lock Washer (8) 3/8” Flat Washer SAE (3) M10 Split Lock Washer
(7) %” Flat Washer SAE (4) 3/8”-24 x 1” Hex Bolt (2) #10-24 x %” Hex Screw
(8) %" Flat Washer USS (4) 3/8”-24 Lock Nut (4) #10 Flat Washer SAE

(4) #10-24 Hex Nut



27- Attach compressor/dryer bracket to existing rear leaf spring bracket & bumper.
NOTE: Uses the factory bolt for leaf spring & uses factory bumper hardware.

After attaching bracket, the dryer can be bolted to the front of the bracket.

28: Attach hose from compressor to the dryer port on the side.

NOTE: Before hose can be attached to dryer, fittings 80124 & 80125 will need to be installed.




SLKD2WD Plumbing Diagram

Air Tank

Air Dryer

Alr Tank

Mechanical Height Control Valves

[ = ———— — . . . . . e . . o . . e

Dump Valve Dump Valve OOBUHGMMOH Box

Air Bag Air Bag

Prj: Sheet nb. .
SLKD2WD 2 of 2 Kelderman Manufacturing, Inc
Prj nb: Desg. by: | 2685 Highway 92

Oskaloosa, lowa 52577
A Open _|Title: SLKD2WD Plumbing kelderman.com
ipti Diagram 641-673-0468
Rev. Date Description | Appd. by| Status agre




29: Attach the height control valve to the upper bags mount sensor bracket on DS & PS. Linkage
needs to be straight up and down when bolted to the bracket and the arm straight out at ride
height. Attach the ends mount on end of arm and the lower bag mount on each side.

Sensor Bracket — Mechanical will
mount to DS & electronic sensor will
mount on PS.

NOTE: Before installing the mechanical valve, rotate the arm clockwise and counterclockwise
4-5 times each way. This will get the internals ready for operation after sitting in inventory
after production. Height control valves have an 8 second delay.

Exhaust

Out to Bag

In from Tank




SLKD2WD Rear Wiring Diagram

Air Dryer

12V (10A) Switched Power

12V Switched

Low PSI Ground

12V Dump

Mechanical Wiring Diagram

L

I

Purge Valves

1
I
! Pressure - -
w | Switch & =
m NOTE: Fuse _ Manifold .pT - |lm\“
a ﬁM needstobe ! Block Air Compressor __
H within 8" of _
— g battery "
+ - |
+
|
v e |
Battery _ Relay
Prij: Sheet nb. .
: SLKD2WD 5 of 2 Kelderman Manufacturing, Inc
Prj nb: Desg. by: | 2688 Highway 02
Oskaloosa, lowa 52577
A open  |Title: 5| KD2WD Rear kelderman_com
i i2g 641-673-0468
Rev. Date Description Appd. by | Status Wiring Diagram B Tar0as




Relocate automatic headlight adjustment sensor to the location shown.
o - A / i 14

30: If you have an electronic height control device, you will mount to the same bracket as the

mechanical. When setting the device makes sure the truck is a ride height and make sure the

sensor is parallel to the ground. It will connect to the lower bag mount the same way as the
mechanical control valve.

.~ SENSCR _—LEVER

. ~ -

~LINKAGE

S 0" i0.90°

FRONT OF VEHICLE \\.,
{ORIVER SICE)




Optional Hadley Sensor Diagram

FROM WAH FOLD SUPPLY
wee. | ek BEGLIFTISH ena | FRY BATE
AIR DRYER__, 14
FURGE SOLERDID. J//| [ BTN RELEASED O PRODLKTIOH o [ T
™ INLET

FROM AR DRYER (SUFPPLY)

FRESSURE
SENE0R

HOO700.54

A IO
ASSEMBLY

AIR SPRIMNG A
LRIVER EIDE

PARKER PART#:

WEATAPMT-64

(OR EQUIVALEN T
WA MPT-

FITTINGS

SURFLY EXHALST (MO CONNECTION]

(Td FUR GE WalVE INLET—

AlR SPRIMG B
CURB SIbE

OUTFORT

LERET. R ESERWOIR

FREE FLOWU

s

——MOUNTING

\\ PLATE

AR DRYER

STAIMLESS STEEL BRAIDED.
2 PTC LEAD ER HOSE W/CHEL K WALWE

FITTIN G COMFRESSOR

MOTESTO INSTALLATION,
T. REDLINES ARE 10 BE CONMECTED

BY SvSTEM INSTALLER.

2. AIR SFRIMG "A" IS TQ BE COMNECTED
CONTROL INFORT1/2" NFT TO PORT "A" OM THE MANIF OLE.
PORT 3. AIR 3FRIMG "B" |5 TQ BE COMNECTED
A T FORT "B 0N THE MANIF 0LD.

¢ ICALE: 14 [=HEET uumEER 12F1 AL TIMEHTIONE IN WCHEE [ 722 emng snaeer e DR BY: DT E:
FREE FLOWY =
WODEL: HUOTO0KE TOLERANCES UKLESS JeL 12082011
TN GBS THIE COCIMENT A0 THE DUTA BHOWNA ORIT ARETIE OTHEMMSSE §FECIFED. TG ET | TN E
CHECK VALVE M £ U THT 8 DETN WAL 10 WA B meooucrs, | DECMALE PLE o1 natinrsmchatom e oT 12052011
24 DM UBT EE RETURNED 0N DEMAN D ACCEFTANCEDF _aMu [r———— | DR 1D —
THIB DG M ENT 03 METITUT 8 ACGERT ANGS OF THERE
CONDITIONE BV THE RECIABAT, ANCULRR0 82 AIR PLUMBING [MNSTALLATION GUIDE |FRass| B | H17823 A




Optional AccuAir Sensor Diagram

The AccuAir Sensor mounts to
the DS with AccuAir Sensor
bracket (10010885). The bracket
bolts to DS Trailing Arm Brace
(10010758).

(2) 3/8”-16 x 1” bolts
(2) 3/8” SAE Flat Washer
(2) 3/8” Split Lock Washer

Electronic Plumbing & Wiring
Diagram with Air Dryer

(Main) Fuse
2vest
% =

ensor Connector
Top (Lock Side)

(F2)3Amp
Cornpressor |




After install is complete, and the rear axle is square, torque all fasteners to the specifications in

the chart.

After the bolts are torqued and the air bags are inflated to ride height, you can now replace the
bed.

Set the pinion angle to the measurement that you took in Suspension Removal step 1.

Now the truck is ready for a test drive. Pay close attention to how the truck handles and if there

are any vibrations.

When you test drive the truck, if the truck pulls to one side, shorten the opposite side trailing
arms one turn and test drive again. Repeat until pull is no longer noticeable.

Bolt Size Torque
1/4"-20 70 in-Ib.
3/8”-16 20 ft-Ib.
1/2"-20 50 ft-Ib.
9/16”-18 | 100 ft-Ib.
5/8”-18 | 250 ft-Ib.
7/8”-14 | 300 ft-Ib.




Owner Responsibilities

The Kelderman suspension needs no lubrication and little maintenance. However, immediate cor-
rective action should be taken if a serious malfunction occurs.

CAUTION! If maintenance or service is fo be done on the air system, be sure to drain all air from
the system. Serious injury could occur if components are removed while system is full of air.

PRODUCT OWNER RESPONSIBILITIES

+ Owner is solely responsible for pre-operation inspection, periodic inspections, maintenance, and
use of the product as specified in the particular Kelderman MFG. instructions available by prod-
uct model, except as provided in this warranty, and for maintenance of other vehicle compo-
nents. Of particular importance is the re-torque of fasteners including axle bolts, four link bolts,
and pan hard bar bolts. This re-torque must be performed within 90 days of the suspension be-
ing put into service.

s  Owner is responsible for “down time" expenses, carge damage, and all business costs and loss-
es resulting from a warrantable failure.

s The Kelderman Air Suspension is fully automatic in controlling the height of the chassis when
properly installed. Mo manual intervention fo control air pressure or ride height is needed during
the course of operation.

+ The Compressor Switch must be on for the compressor to operate. During difficult starting cir-
cumstances, (i.e. extremely cold weather) it is recommended to turn the compressor switch off
until the vehicle is running, so it will not draw current from the battery. The compressor is con-
trolled by the pressure switch located in the Air Control Box. This switch automatically turns the
compressor on when the tank pressure falls below 110 psi, and turmns them off at 145 psi.

CHECK AT EVERY VEHICLE SERVICE INTERVAL:
Check Ride Height +1/4"
Check for air leaks around fittings.

CHECK AFTER THE FIRST 1000 MILES:
Recheck & tighten any loose fasteners.
Check for any loose or worn components.

CHECK AFTER EVERY 30.000 MILES:
Check trailing arm bushings and pan hard bar bushings for wear; replace if womn.



Notes




Contact Information

- Kelderman Manufacturing appreciates your business. We strive to meet
the needs of our customers by providing the highest quality products. If
you have any questions concerning our products please call or email us

at the following:

2686 Highway 92
Oskaloosa, lowa 52577

Phone: 1-800-334-6150
Fax: (641) 673-4168
Email: info@kelderman.com

Y /5 Y o 4

'luLuu/' (¥ 2/ 5 4




